
 
 

By 

 

Leili Abkar 

 

 

 

Submitted in partial fulfilment of the requirements 

for the degree of Doctor of Philosophy 

 

at 

Dalhousie University 

Halifax, Nova Scotia 

Oct 2020 

 

 

 

© Copyright by Leili Abkar, 2020  

 







 



±

°

°







�

�
�

�

〇
�



°

 



United Nations SDG6 defines that providing safe drinking water to all (goal 6) and 
SDG12 mandates employing sustainable approaches for all. Utilizing indigenous microbial 
communities (IMC) to remove water contaminants provides a promising pathway to provide 
safe and affordable drinking water sustainably. Although drinking water biofiltration already 
achieves high productivity rates, researchers are pursuing further optimizing the system to 
[...]
were identified using 16s rRNA sequencing and submitted to the National Center for 

Biotechnology Information (NCBI). The biofilm architecture of these bacteria in minimal 

media was characterized by Scanning Electron Microscopy (SEM) imaging. Various 

Phosphorus limitation conditions were examined and proved to increase EPS production. 

 

Chapter VII: Conclusions 

This chapter summarises the conclusion and results from each chapter also includes the 

recommendation for future  

 



Holistic monitoring strategies to study and predict the biological root 

causes of drinking water biofilter challenges 

Unpublished manuscript 

This chapter addresses how microbial communities change in response to variation in water quality and 

challenging filter events. The microbial community structure of a biofilter is characterized over the course of 

two years to identify biomarkers corelating with challenging filter events during this time period, understand 

the microbiome and create a baseline during normal biofilter operation. Events include filter media 

replacements and diatom algae blooms and their impact on the microbiome and hydraulic performance. 



S

A

5

15

30

46

61

72

91

FILT
E

R
 B

E
D

 D
E

P
T

H
 [cm

]
Coring 
Device

COAGULATION - 
FLOCCULATION

KMnO4

RAW
WATER

Ca(OH)2 COAGULANT

A

S

A

S

1 2

EFFLUENT
WATER

PREMIX TANKS

A

S

3

A

S

…

BIOFILTERS

MICROBIAL COMMUNITY 
REPRESENTATION



The hydraulic performance of drinking water biofilters is a critical factor in their energy 

consumption and reliability. Hence, there must be an understanding of appropriate monitoring 

indicators to optimize filter hydraulic performance. Conventional monitoring indicators and 

new microbiological surrogates were applied to create a holistic approach to monitoring and 

studying hydraulic biofilter performance. This study was conducted at full-scale biofilters and 

involved differentiating and challenging events such as a media replacement, diatom bloom 

and the following chlorination phase. Data were collected in two years and divided into two 

main categories, conventional monitoring indicators and new microbial community analysis. 

Conventional monitoring indicators included hydraulic performance surrogates such as head-

loss, filter runtime, and filter media analysis covered deposited metals (Al, Ca, Mn), turbidity, 

and biological activity as measured by Adenosine Triphosphate (ATP). The new microbial 

community analysis focused on alpha and beta diversity to determine the similarity between 

the baseline and challenging events. Media samples were collected through depth to observe 

any spatial variation of biological activity, deposited metals, and microbial community 

structure. Non-negative matrix factorization (NMF) was applied to determine potential 

biomarkers, and the correlation between the monitoring indicators examined. 

ATP decreased with increasing contact time (i.e., filter depth). No correlation was 

observed between amplicon sequence variants (ASVs) and ATP levels in various filter depths. 

A correlation was observed between the ATP and turbidity levels throughout the filter depths 

with increasing contact time. The highest turbidity accumulation rate, head-loss accumulation 

rate and shortest filter runtime (FRT) were observed during the diatom bloom event. The 

fresh media samples were taken after media replacement and showed a distinct microbiome 

as indicated by beta diversity analysis, using Bray-Curtis and Weighted UniFrac distances. 



Chitinophagaceae, and Rhizobiales, and Xanthobacteraceae were determined as biomarkers for fresh 

media. Acetobacteraceae was observed as the biomarker for the diatom bloom. 

Key words: media replacement, microbiome diversity, biofilter surveillance, diatom bloom, 

chlorination, biomarkers 

 

• Adenosine Triphosphate (ATP) 

• Amplicon Sequence Variants (ASVs) 

• Non-Negative Matrix Factorization (NMF) 

• Divisive Amplicon Denoising Algorithm (DADA)2 

• Multiple Alignment Using Fast Fourier Transform (MAFFT) 

• Empty Bed Contact Time (EBCT) 

• Filter Runtime (FRT) 

• Lipopolysaccharide (LPS) 

• Extracellular Polymeric Substances (EPS) 

• Polymerase Chain Reaction (PCR)  

 



Many researchers have studied optimizing biofilters using conventional approaches that 

consider factors such as empty bed contact time (EBCT), raw water temperature 30, type of 

media, and backwashing techniques 31. These approaches mostly focused on optimizing the 

operational and design parameters. 

 In 2011, Lauderdale introduced the concept of an “engineered biofilter” for drinking 

water treatment and emphasized biological activity as the critical driver to remove natural 

organic matter and targeted contaminants like manganese and geosmin10. This concept 

introduced engineered biofiltration methods such as oxidant, hydrogen peroxide17,32,33, and 

chlorine addition 34 in order to breakdown NOM to more biodegradable matters and remove 

excess extracellular polymeric substances (EPS). Nutrient enhancement strategies such as 

phosphorus and nitrogen addition, were developed for bacterial activity augmentation17,35. 

Organic carbon contaminant removal is driven primarily by biological activity in the 

biofilter 36. Biological activity is typically studied by analyzing Adenosine Triphosphate (ATP) 

and microbial community structure. ATP is the energy carrier in the living cells and has been 

found to be a quick, straightforward and reliable method over conventional culturing 

techniques and phospholipid phosphate analysis 37,38. ATP, by itself, measures the biological 

activity and does not provide a thorough understanding of a microorganism’s role and 

influence. In other words, ATP is merely a representation of the bacterial activity with no 

discrimination of species type and bacterial living status. Microbiome studies were introduced 

to provide insight on the structure and diversity of the microbial community through 16S 

rRNA genes analysis. 



 Microbiome community analysis aims to elucidate the role of microbial species inside 

the biofilter. This knowledge may help to achieve a customized biofilter for targeted 

contaminant removals and optimizing biofilter performance. Microbial community diversity 

shows temporal dynamics like seasonality and is affected by design and operational factors 

such as empty bed contact time (filter depth), type of filter media, and source water quality 

13,29. Source water seeds the biofiltration microbiome; hence any drastic changes in water 

reservoir microbiota cause alterations in microbial community structure 18. 

Algae blooms are one of the drastic changes that may happen in warmer temperatures 

and high nutrient (N and P) conditions. No studies to the knowledge of the authors were 

published that investigate the impact of sudden source water changes, such as a diatom bloom, 

on biofilter microbiota. 

The present study focuses on the holistic (conventional and microbiome analysis) 

monitoring approach of investigating the drinking water biofilter. It considers temporal 

variation as well as challenging events. This is the first study to investigate the media 

replacement, diatom bloom and subsequent chlorination via a holistic monitoring approach. 

Hydraulic performance indicators such as head-loss, filter runtime (FRT) and floc retention 

are explicitly investigated. Microbiome diversity indices (alpha and beta diversity), biological 

activity (ATP) and the microbial composition of drinking water biofilters are also examined. 

More importantly, this study applies a statistical model, non-negative matrix factorization 

(NMF) to determine biomarkers for regular operation and community transition during 

challenging events, such as filter media replacement and diatom algae bloom. Finally, the 

correlation between different monitoring indicators are presented. 



A series of core samplings were conducted as part of the filter surveillance program in 

J. D. Kline Water Treatment Facility in Halifax, Nova Scotia, Canada.  This facility draws water 

from the nearby lake, Pockwock Lake. Said samples were taken in two years, 2016 and 2018. 

Core sampling in 2016 happened in three months of March, April, and May. In 2018, the first 

set of samples were taken in February. Samples from February 2018 represent old media 

samples. Media replacement was done in early March 2018; therefore, core samples taken later 

in March represent the fresh media. The facility faced extremely low filter runtime in July 2018 

due to the Lake diatom bloom. Core samples were taken in that month to investigate the 

impact of diatom bloom on the filter media. The water treatment facility used chlorination to 

address the drastic decline in filter performance which improved the filter runtime. 

The full-scale J. D. Kline Water Supply Plant is a direct filtration facility (Figure 2). Water 

from Pockwock Lake is pumped to the three pre-mix tanks where chemicals such as calcium 

hydroxide, and potassium permanganate are added to adjust pH and oxidizing of iron and 

manganese. The last pre-mix tank chemical injection includes carbon dioxide to adjust pH to 

5.5-6, aluminum sulphate (12 ± 0.5 mg/L) as coagulant and chlorination. 

The chlorination step was introduced after the diatom bloom event and was not in-use 

when the process was on biofiltration mode. Chlorination (at pre-mix tank #3) started with 

1.5 mg/L to maintain 0.1- 0.2 mg/L of chlorine on top of the filters 39. Water then travels to 

a flocculation step containing four identical trains with each having a three-stage tapered 

hydraulic flocculation 39. Each flocculation tank is 5.0 (L)*5.0 (W)*7.8 (D) m with 22 minutes 

of retention time. The water then travels to seven dual media filters measuring 8.5 by 17.1 m2 



with a height of 3.7 m and dual media containing anthracite (60 cm) on top and sand (30 cm). 

The sand and anthracite effective sizes are 0.53 and 0.89 mm. The corresponding uniformity 

coefficients are 1.53 and 1.67 mm, respectively. The plant uses a direct filtration (no 

sedimentation process) design with an average capacity of 82 ML/day 39. The schematic of the 

full-scale setup is represented in Figure 2. 

The raw water was drawn from the nearby Pockwock Lake, a protected water area. 

Source water quality in 2016 and 2018 is presented in Table 5. 

Year Alkalinity 
mg/L as 

CaCo3 

pH Turbidity 
[NTU] 

TOC 
[mg/L] 

Aluminum 
mg/L 

Manganese 
mg/L 

2016 40 <1.0 6.2 0.3 3.0 0.11 0.023 

2018 41 <5.0 6.5 0.40 3.9 0.10 0.024 

The media filters were sampled using a coring device. Core samples were split at 0-2”, 

2-6”, 6-12”, 12-18”, 18-24”, 24-30”, and 30-36” inches resulting in seven cylindrical samples 

COAGULATION - FLOCCULATION

KMnO4

RAW
WATER

Ca(OH)2 COAGULANT

A

S

A

S

1 2

EFFLUENT
WATER

PREMIX TANKS

A

S

3

A

S

4

A

S

5

A

S

6

A

S

7

A

S

8

BIOFILTERS



to represent the whole depth of the filter. 50g and 2g of the sample were used for turbidity 

and ATP analyses, the rest of the media samples were then transported to the lab and stored 

at 4˚C. 

Media turbidity (floc retention profiles) was obtained, as outlined by Booth et al. (Booth, 

Carlson, & Kawamura, 2006). Media samples were weighed (50 g) and rinsed five times with 

100 mL of D.I water and shaken vigorously for 60 seconds. The turbidity of the resultant wash 

water was taken by a turbidity meter and recorded. Turbidity (NTU/cm3 of dried media) is 

normalized by FRT and called turbidity accumulation rate (NTU/cm3 of dried media/h). 

The media samples were dried overnight in a desiccator. 0.5 g of the dried media used 

for the digestion with nitric acid (purity>99%, sigma-Aldrich, MO, USA) at 95˚C based on 

the EPA method 3050B. Samples were cooled down to room temperature and the 

supernatants were centrifuged at 3600 rpm for 10 minutes then filtered with a 0.45 µm paper 

filter (Whatman, GE Healthcare Life Science, Buckinghamshire, UK). Samples were diluted 

and analyzed by ICP-MS. The metals were reported in µ/L and then converted to µg/cm3 of 

dried media. 

ATP concentration was measured in triplicate on media of each biofilter. Deposit & 

Surface Analysis ATP kit-DSA test kit (LuminUltra Technologies Ltd., Fredericton, Canada) 

and Luminometer-PhotonMaster™ (Luminometer, LuminUltra Technologies Ltd., 

Fredericton, Canada) used to analyze ATP based on the manufacturer instruction. Samples 

were collected in sterile, 50 mL falcon tubes at different media depths and analyzed. ATP was 



reported as per the dry weight of media. The conversion factor was measured by weighing 

before and after drying the wet media at 105°C for 24h. ATP measurement (µg/cm3 of dried 

media) is normalized by the filter runtime (h) and called the ATP accumulation rate. 

Samples were prepared for DNA extraction using DNeasy PowerSoil® (Qiagen, Hilden, 

Germany) based on the manufacturer’s instruction. The extracted samples were then 

polymerase chain reaction (PCR) amplified applying the high-fidelity Phusion polymerase and 

“fusion primers” from DNA in duplicate. Amplicon samples were sequenced using Illumina 

MiSeq, allowing the overlap and stitching of paired amplicon reads into one high-quality, full-

length read with primers targeting the V6-V8 region of 16S rRNA 42. 

The results were then analyzed using Microbiome Helper Vbox AmpliconV2 

(https://github.com/LangilleLab/microbiome_helper.wiki.git)43. For the analysis, reads 

without primers were screened out then the adaptors and primers sequence from high 

throughput sequencing were removed. This was done using the Cutadapt workflow 44. Errors 

and chimeras introduced during the amplicon sequencing were removed using Divisive 

Amplicon Denoising Algorithm (DADA)2 software package. DADA2 is an improved version 

of DADA which is a model-based approach for correcting ASVs including the filtering, de-

replication, chimera identification, and merging paired-end reads. The results are non-chimeras 

of the ASVs 45. Rare ASVs were filtered out and multiple sequence alignment was performed 

using a Multiple Sequence Alignment Program, MAFFT workflow, to create a de novo 

multiple-sequence alignment 46. Rarefaction curves were then generated. 

Taxonomy was assigned and taxon tables were generated using Naïve-Bayes approach 

and SILVA database. Alpha and beta diversity metrics were evaluated using the “diversity 



core-metrics-phylogenetic” command. Alpha and beta diversity refer to the diversity within a 

sample and between the samples, respectively47. Alpha diversity indices explored the relative 

abundance of ASVs, Shannon index, and evenness. Beta diversity was measured by Weighted 

Unique Fraction metric (UniFrac), Bray-Curtis, and Jaccard distance (APPENDIX A- Figure 

40). 

Non-negative matrix factorization (NMF) was used to split a dataset of sample taxa 

abundance into the product of two matrices so that each column of one matrix describes an 

assemblage of ASVs48. The columns of the other matrix contain the weights or proportions of 

each assemblage corresponding to each sample. In this way, NMF finds a parts-based 

representation (mixture weights) of the sampled communities. NMF can be supervised by 

sample class labels 49 and the number of assemblages for each class chosen to best discriminate 

the separate classes from each other. A sequence of K values in a range from 2 to 10 was used 

to choose the number of assemblages for each class separately through the cross-validation 

procedure described in Cai et al. (2017). 

Hydraulic performance parameters including head-loss and filter runtime, were 

measured using inline instruments. The accuracy of the pressure transmitters was reported to 

be ≤1.0% (including non-linearity, hysteresis, zero point and full-scale error) of an ideal span 

of 0 to 1 bar. The head-loss data were recorded in the unit of mH2O. The head-loss 